| 23 1| 22 1 21 20 1 ] 18 | l ¢ 1 6 1 5 1 4 1 11
Q.
BILL OF MATERIAL
SYMBOL |REQ’D| DESCRIPTION | PART NUMBER _
1 1 ARM ASSEMBLY, STRONGARM 90949600A P
2 2 U-CLAMP,4.5",SST 90804400A
3 4 SCREW,1/4—-20NC x 3/4 HHST SST R03649000A _
4 1 ADAPTER PLATE, SWING ARM 90951100A
5 1 STIFFENER PLATE, UATA W/STRONGARM 90951400A
6 4 LOCKWASHER,1/4-SST R0233400A 0
7 4 NUT,1/4-20 UNC,HEX,SST R0361400A
8 8 WASHER,1/4—FLAT-SST R0392400A —
9 8 WASHER,M12,SST 82709900A
10 4 NUT,M12,SST 82708800A N
11 4 BOLT,M12X35,SST 82739600A
12 I |
SEE DRAWING 90951300A FOR BOX MODIFICATIONS H HE BY
I 3 |—
<: ) Il : )
®) s
7 i
I I
AN " i
m\\_e_a_ﬂ_eﬂ -
r—= o
% o _
e
HARDWARE SUPPLIED WITH ITEM #1 G :
g :
o ,
CS;: ; p
e |
9) Ll
19 0 L
wl¢ .
| | S
& ¢y z
i i Js|—
SEAE S
4"DIA. POLE Leg T
H 2322 -
Ol || 25 [
gi8s [ BEl g
- AR HEHE |
e H AR R
/ H Bzis|2l5]21E oy —
| == 35;‘5@ 5 3 o) :
s =ikl | 2]
| cesgglilel | 1S A
b §s§gg slEl=lg] — :
A P
! _ sfeaz|y|2)Fs
| 1 23 |1 22 | 21 I 20 1 19 1 18 T 17 12 1 7 I 6 | 5] | 4 | 1




